



DIVERSIFIED
TESTING LABORATORIES, INC.
WORLDWIDE SERVICE

“We Test Per Your Request”

336 WEST FRONT STREET
P.O. BOX 4004
BURLINGTON, NORTH CAROLINA 27215
PHONE (336) 227-7710 • FAX (336) 227-1175
www.diversifiedtestinglabs.com

August 27, 2019

Mr. Logan Jones
RICHLOOM FABRICS GROUP
100 Bailey Plant Road
Clinton, SC 29325

Reference: Laboratory Test Report
Lab Identification No. 37634
Invoice No. 68818

Dear Mr. Jones:

One (1) fabric sample, identified as **COURTSHIP DESERT PO# 545737 FOR LORI KATZ**, was received and tested in accordance with the National Fire Protection Association No. 701, "Standard Methods of Fire Tests for Flame Propagation of Textiles and Films, 2019 Edition, (Test 1)". The results are as follows:

<u>Specimen Number</u>	<u>Test Results</u> <u>Residual Flame</u> (seconds)	<u>Weight Loss</u> (percent)
1	0.0	24.22
2	0.0	31.61
3	0.0	21.42
4	7.0	26.74
5	0.0	27.38
6	0.0	24.10
7	0.0	12.58
8	0.0	26.16
9	0.0	26.96
<u>10</u>	<u>5.0</u>	<u>30.36</u>
AVG	0.9	25.15

The sample submitted **meets** the minimum requirements of the above standard. The average percent weight loss cannot exceed 40% and the weight loss of individual specimens cannot exceed mean value plus three standard deviations. The average residual flame cannot exceed 2.0 seconds.

If there are any questions or when we can be of further assistance, please let us know.

Sincerely,

Brian S. Dement

BSD/mr





Test Report

SL52535370157301TX

Date: December 26, 2025 Page 1 of 4

RICHLOOM SHANG HAI
8F, FEIZHOU INTERNATIONAL QUAR NO. 899, LINGLING ROAD

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : (A)Woven fabric: in raffia for blackout

Style No. : COURTSHIP

Manufacturer : RICHLOOM

Proposed Care Instruction : -

Sample Receiving Date : Dec 10, 2025

Testing Period : Dec 10, 2025 - Dec 26, 2025

Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, for further details, please refer to the following page(s).

Test Performed : Selected test(s) as requested by applicant

Conclusion	A	Remark
Flammability Test	Pass	

Remark(s) : Pass=Meet General's Requirement

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd

Eric Chen (Account Executive)



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN_Doccheck@sgs.com

SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.
Softline Laboratory

3rd Building, No. 888, Yishan Road, Xuhui District, Shanghai, China 200233
中国·上海·徐汇区宜山路888号3号楼 邮编: 200233

t (86-21) 61402666
t (86-21) 61402666

f (86-21) 64956763
f (86-21) 64956763

www.sgsgroup.com.cn
sgs.china@sgs.com

Member of the SGS Group (SGS SA)

Test Result

Flammability Test##

Introduction

The test was conducted in accordance with 2010 FTP code Annex 1 Part 7 at the request of the client. If the sample meets performance criteria of clause 3 of 2010 FTP Code, Annex 1, Part 7, it is considered suitable for use as curtains, draperies, or free-hanging fabric product for use in rooms containing furniture and furnishings of restricted fire risk in chapter II-2 of the SOLAS Convention.

Test Specimen

Material	Fabric
Color	Beige
Mass per unit area (g/m ²)	372 g/m ²
Size of specimen	220 mm × 170 mm
Whether the fabric has differing surfaces	[] Identical; [✓] Different

Conditioning

Cleansing procedure: None. The applicant declares that the sample is permanently flame retardant or made of inherently flame resistant material, otherwise it shall be pretreated according to the cleaning or exposure procedures in Appendix 3 of 2010 FTP Code Annex 1, Part 7.

The specimens were conditioned at 20±5°C and a relative humidity of 65±5% for not less than 24 h before test.

Test Result

Face

Before cleaning

Specimen No.	Direction of the warp (Surface ignition, 15 s)					Direction of the weft (Surface ignition, 15 s)					Allowable value	Single-item conclusion
	1	2	3	4	5	1	2	3	4	5		
After-flame time (s)	0	0	0	0	0	0	0	0	0	0	≤5	<input checked="" type="checkbox"/> Pass <input type="checkbox"/> Fail
Afterglow time (s)	14.2	15.6	13.7	14.6	15.1	14.3	13.8	13.4	14.5	14.9	/	/
Occurrence of drops (Yes or No)	No	No	No	No	No	No	No	No	No	No	/	/
Drops ignite cotton wool (Yes or No)	No	No	No	No	No	No	No	No	No	No	NO	<input checked="" type="checkbox"/> Pass <input type="checkbox"/> Fail
Burn through to the edge (Yes or No)	No	No	No	No	No	No	No	No	No	No	NO	<input checked="" type="checkbox"/> Pass <input type="checkbox"/> Fail



SGS-CSTC (Shanghai) Technical Services Co., Ltd.
Softline Laboratory

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com
3rd Building, No. 889, Yehon Road, Xuhui District Shanghai, China 200233 t (86-21) 61402666 f (86-21) 64958763 www.sgs.com.cn
中国·上海·徐汇区宜山路889号3号楼 邮编: 200233 t (86-21) 61402666 f (86-21) 64958763 sgs.china@sgs.com



Test Report

SL52535370157301TX

Date: December 26, 2025 Page 3 of 4

Occurrence of surface flash and its propagation length (Yes or No /mm)	No	No	No	No	No	No	No	No	No	No	No or Yes / ≤ 100	<input checked="" type="checkbox"/> Pass <input type="checkbox"/> Fail
Length of char (mm)	124	121	123	126	125	122	123	124	119	121	/	/
Average of char(mm)	124					122					≤ 150	<input checked="" type="checkbox"/> Pass <input type="checkbox"/> Fail

Conclusion: The sample **meets** the performance criteria of clause 3 of 2010 FTP Code, Annex 1, Part 7.

Deviation:

Any deviations from the test method: No

Performance criteria for curtains and drapes:

3.1 Products which show any of the following characteristics obtained by the fire test in appendix 1, shall be considered unsuitable for use as curtains, draperies, or free-hanging fabric product for use in rooms containing furniture and furnishings of restricted fire risk as defined in the relevant regulations of chapter II-2 of the Convention:

3.1.1 an after-flame time greater than 5 s for any of the 10 or more specimens tested with a surface application of the pilot flame (see also paragraph 3.2 below);

3.1.2 burn through, as determined by appendix 2, to any edge of any of the 10 or more specimens tested with a surface application of the pilot flame (see also paragraph 3.2 below);

3.1.3 ignition of cotton wool below the specimen in any of the 10 or more specimens tested (see also paragraph 3.2 below);

3.1.4 an average char length, as determined by appendix 2, in excess of 150 mm observed in any of the batches of five specimens tested by either surface or edge ignition; and

3.1.5 the occurrence of a surface flash propagating more than 100 mm from the point of ignition with or without charring of the base fabric (see also paragraph 3.2 below).

3.2 If, following analysis of the experimental data from tests of a fabric, it is found that either or both of the batches of five specimens cut in both warp and weft directions fail to meet one or more of the criteria specified in subparagraphs 3.1.1 to 3.1.3 and 3.1.5 above because of poor performance of only one of the five specimens tested, one complete retest of a similar batch is permitted. Failure of the second batch to meet any of the criteria shall provide the basis for rejection of the fabric for use.

Statement:

The test results relate to the behaviour of the test specimens of a product under the particular conditions of the test; they are not intended to be the sole criterion for assessing the potential fire hazard of the product in use.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS CSTC (Shanghai) Technical Services (Shanghai) Co., Ltd.
Softline Laboratory

3rd Building, No. 889, Yishan Road, Xuhui District Shanghai, China 200233
中国·上海·徐汇区宜山路889号3号楼 邮编: 200233

t (86-21) 61402666 f (86-21) 64956763
t (86-21) 61402666 f (86-21) 64956763

www.sgs.com
sgs.china@sgs.com

Test results apply to the sample as received.

This declaration of conformity is only based on the result of this laboratory activity, the impact of the uncertainty of the results was not included.

##: This test was carried out by SGS-CSTC Standards Technical Services Co., Ltd. Anji Branch

Sample Photo



Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple Acceptance Rule (w=0) stated in ILAC-G8:09/2019.

End of Report

Scan to see the report



SL52535370157301TX

Verification:
check.sgs.com.cn



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 83071443, or email: CN_Doccheck@sgs.com

SGS-CSTC 标准技术服务有限公司 (上海) 有限公司
Inspection & Testing Services
Softline Laboratory

3rd Building, No. 888, Yishan Road, Xuhui District, Shanghai, China 200233
中国·上海·徐汇区宜山路888号3号楼 邮编: 200233

t (86-21) 61402666 f (86-21) 64958763
t (86-21) 61402666 f (86-21) 64958763

www.sgs.com.cn
sgs.china@sgs.com